|l:sng
Rules of

Department of Natural Resources

Division 20—Clean Water Commission
Chapter 9—Treatment Plant Operations

Title Page
10 CSR 20-9.010 Wastewater Treatment Systems Operation Scope Monitoring ....................o...... 3
10 CSR 20-9.020 Classification of Wastewater Treatment SyStemSs .............oceeviiiiiiiiniieniennennnnn. 3
10 CSR 20-9.030 Certification of Wastewater OPETators ............eoeeurinuiirernieneetenneneaeeneennanns 6
10 CSR 20-9.040 Renewal Trailing ........cceiiuiiuiinientiteiteat et et ee et eteareeeaeeneenaans 8

JOHN R. ASHCROFT  (1/29/19) CODE OF STATE REGULATIONS 1

Secretary of State



Chapter 9—Treatment Plant Operations

10 CSR 20-9 csn

Title 10—DEPARTMENT OF
NATURAL RESOURCES
Division 20—Clean Water Commission
Chapter 9—Treatment Plant Operations

10 CSR 20-9.010 Wastewater Treatment
Systems Operation Scope Monitoring

PURPOSE: This regulation sets forth the
minimum requirements for laboratory testing
to ensure adequate wastewater treatment sys-
tems operation.

(1) Definitions. Definitions as set forth in the
Missouri Clean Water Law and 10 CSR 20-
2.010 apply to the terms to be used in this
rule, unless the context clearly requires oth-
erwise.

(2) Operational laboratory tests and related
monitoring for wastewater treatment systems
control are a supplement to the Missouri
State Operating Permit (MSOP) require-
ments. These operational monitoring reports
shall be submitted to the department along
with the MSOP discharge monitoring reports.

(3) The department may modify monitoring
frequency required in this rule based upon the
department’s judgement of monitoring needs
for process control at a specified facility.

(4) These requirements for laboratory tests
shall apply to all wastewater treatment sys-
tems owned or operated by or for municipal-
ities, public sewer districts, or other local
government entities, private sewer companies
regulated by the Public Service Commission,
and the state agencies or any subdivision of
them, with a population equivalent, as
defined in 10 CSR 20-9.020, greater than two
hundred (200). All other systems are exempt.

(5) Minimum monitoring requirements to
ensure adequate wastewater treatment sys-
tems in-plant operational control are as fol-
lows:
(A) Lagoons
1. Discharging - Two (2)/Week Frequen-

cy.

Precipitation

Flow Influent or Effluent

pH Primary Cell

D.O. Primary Cell

2. Non-Discharging - Two (2)/Month

Frequency.

Precipitation

Flow Influent or Effluent

pH Primary Cell

D.O. Primary Cell

(B) Mechanical Plants.
1. All types—daily (Monday - Friday)
frequency.

Precipitation

Flow Influent or Effluent
pH Influent
Temperature ~ Aeration basin

2. Additional laboratory test require-
ments for wastewater activated sludge pro-
cesses and modifications:

Influent Mixed Liquor

TSS 1/week 1/week

Settle- Daily (Monday - Friday)

ability (sample contact and
reaeration basins for
contact stabilization)

D.O. Daily (Monday - Friday)
(sample contact and
reaeration basins for
contact stabilization)

Temperature Daily (Monday - Friday)

(sample contact and
reaeration basins for
contact stabilization)
3. Additional tests for facilities having
digesters:

Anaerobic Aerobic
pH Daily —
(Monday - Friday)
Temperature Daily —
(Monday - Friday)
D.O. — Daily
(Monday -
Friday)

(C) Recirculating filter media beds:

Pressure 2/year by measuring
squirt height in each zone
at the orifice furthest
from the pump. Use each
pump independently dur-
ing the monitoring to
ensure each pump is
functioning.

(D) Facilities which chlorinate for disin-
fection shall perform total chlorine residual
analyses of the effluent on a daily (Monday -
Friday) basis during those periods when chlo-
rination facilities are in use.

(E) Facilities employing disinfection tech-
nology other than chlorine shall have disin-
fection process control testing parameters and
frequency determined by the department on a
case-by-case basis.

(6) Laboratory procedures shall be performed
in accordance with 10 CSR 20-7.015.

(7) A copy of all reports required by this rule
shall be retained by the facility for a mini-
mum of three (3) years.

AUTHORITY: section 644.026, RSMo 2016.*
Original rule filed July 15, 1976, effective
July 1, 1977. Amended: Filed Nov. 1, 1983,
effective July 1, 1984. Amended: Filed July
29, 1994, effective March 30, 1995. Amend-

ed: Filed Nov. 3, 1997, effective July 30,
1998. Amended: Filed June 13, 2018, effec-
tive Feb. 28, 2019.

*Original authority: 644.026, RSMo 1972, amended
1973, 1987, 1993, 1995, 2000, 2012, 2014.

10 CSR 20-9.020 Classification of Wastew-
ater Treatment Systems

PURPOSE: This rule outlines the require-
ments for wastewater systems regarding certi-
fied personnel.

(1) Definitions. Definitions as set forth in the
Missouri Clean Water Law and 10 CSR 20-
2.010 shall apply to those terms when used in
this rule, unless the context clearly requires
otherwise or as noted in the subsections of
this rule.

(A) Wastewater treatment systems. Interre-
lated or interconnected facilities, equipment,
machinery, sewers, piping, valves, land,
tanks, basins, ponds, lagoons, and any other
device, method and process used to reduce or
eliminate the contaminants in domestic
wastewater and similar organic water-borne
wastes.

(B) Operator. Any individual who operates
or determines the method of operating a
wastewater treatment system, either directly
or by order.

(C) Chief operator. An operator who
directs or who has the authority to direct
other individuals, or an operator in direct
responsible charge for the operation of a
wastewater treatment system.

(D) Population equivalent (P.E.). The cal-
culated population which normally con-
tributes the same amount of biochemical oxy-
gen demand (BODy) per day. The common
base is 0.17 pounds of five- (5-) day BOD,
per capita per day. The calculated population
which normally contributes the same amount
of flow per day. The common base is one
hundred (100) gallons per capita per day.

(E) Wastewater Collection System. Any
series of pipes and lift stations to collect,
convey, and equalize wastewater flow to the
wastewater treatment system.

(2) Wastewater Treatment Systems Require-
ments.

(A) Requirements for operation by certi-
fied personnel shall apply to all wastewater
treatment systems, with a population equiva-
lent greater than two hundred (200), owned
or operated by or for municipalities, public
sewer districts, counties, public water supply
districts, private sewer companies regulated
by the Public Service Commission and the
state or federal agencies. All other systems

JOHN R. ASHCROFT
Secretary of State

(1/29/19)

CODE OF STATE REGULATIONS

3



csn 10 CSR 20-9—DEPARTMENT OF NATURAL RESOURCES Division 20—Clean Water Commission

are exempt from this rule unless the depart-
ment determines that certified personnel are
necessary to protect the waters of the state.

(B) Owners or other persons legally
responsible for the operation of wastewater
treatment systems subject to this rule shall be
responsible for assuring that operators and
chief operators of wastewater treatment sys-
tems comply with certification requirements
as set forth in this rule.

(C) All operators of wastewater treatment
systems included in subsection (2)(A) of this
rule shall possess, as a minimum, a level D
certificate of competency issued by the
department. New employees that are not yet
certified wastewater treatment operators can-
not make process control decisions and will
be directly supervised by a certified operator
or chief operator.

(D) Minimum certification of competency
classification requirements for chief opera-
tors of wastewater treatment systems shall be
determined by the department using the fol-
lowing point system as a guide. Wastewater
treatment systems will remain classified at
the level determined prior to the effective
date of this rule until the facility’s MSOP is
renewed, at which time, the MSOP will
include the facility classification.

4 CODE OF STATE REGULATIONS (1/29/19)  JoHN R. ASHCROFT
Secretary of State



Chapter 9—Treatment Plant Operations

10 CSR 20-9 csn

CLASSIFICATION OF WASTEWATER TREATMENT PLANTS

Certification
Level D C B A
Points 25 and 26-50 SI-70 71 and

Less Greater

Assign points for every item that applies:

Size/Item Points
Maximum population equivalent (P.E.) served, peak day 1 pt. per 10,000 P.E. or
major fraction thereof
(maximum 10 pts.)
Design flow (avg. day) or peak month’s flow, (avg. day) whichever is larger 1 pt. per MGD or major
fraction thereof
(maximum 10 pts.)
Effluent Discharge
Missouri or Mississippi River 0
All other stream discharges except to losing streams and stream reaches supporting whole body 1
contact recreation
Discharge to lake or reservoir outside of designated whole body contact recreational area 2
Discharge to losing stream, lake or reservoir area supporting whole body contact recreation 3
Direct reuse or recycle of effluent 6
Land Application/Irrigation
Drip irrigation 3
Land application/irrigation 5
Overland flow 4
Variation in Raw Wastes (highest level only)
Variations do not exceed those normally or typically expected 0
Recurring deviations or excessive variations of 100 to 200 percent in strength and/or flow 2
Recurring deviations or excessive variations of more than 200 percent in strength and/or flow 4
Department-approved pre-treatment program 6
Preliminary Treatment
STEP systems (operated by the permittee) 3
Screening and/or comminution 3
Grit removal 3
Plant pumping of main flow 3
Flow equalization 5
Primary Treatment
Primary clarifiers 5
Chemical addition (except chlorine, enzymes) 4
Secondary Treatment
Trickling filter and other fixed film media with or without secondary clarifiers 10
Activated sludge (including extended aeration, oxidation ditches, sequencing batch reactors, 15
membrane bioreactors, and contact stabilization)
Stabilization ponds without aeration 5
Aerated lagoon 8
Advanced Lagoon Treatment - Aerobic cells, anaerobic cells, covers, or fixed film 10
Biological, physical, or chemical 12
Carbon regeneration 4

JOHN R. ASHCROFT (1/29/19) CODE OF STATE REGULATIONS
Secretary of State



10 CSR 20-9—DEPARTMENT OF NATURAL RESOURCES

Division 20—Clean Water Commission

Solids Handling

Sludge holding

Anaerobic digestion

Aerobic digestion

Evaporative sludge drying

Mechanical dewatering

Solids reduction (incineration, wet oxidation)

Land application

Disinfection

Chlorination or comparable

On-site generation of disinfectant (except ultraviolet light)

Dechlorination

Ultraviolet light

N[N

Required Laboratory Control Performed by Plant Personnel (highest level only)

Lab work done outside the plant

Push-button or visual methods for simple tests such as pH, settleable solids

Additional procedures such as DO, COD, BOD, titrations, solids, volatile content

oils, phenols, etc.

More advanced determinations such as BOD seeding procedure, fecal coliform, nutrients, total

NN |WO

Highly sophisticated instrumentation, such as atomic absorption and gas chromatograph

TOTAL*

*If unique treatment plant conditions distort the point total, the department may adjust the facility classification.

(E) The owner will notify the department
of any change in the identity of the chief
operator within fifteen (15) calendar days.

(F) In the event the chief operator is no
longer available to serve, the owner of the
wastewater treatment system will notify the
department of the vacancy within fifteen (15)
calendar days and appoint an interim opera-
tor. The interim operator will be considered
the certified chief operator for the purposes
of complying with 10 CSR 20-9.010 and 10
CSR 20-9.020 on a temporary basis until a
properly certified chief operator is hired. Fol-
lowing consultation with the wastewater sys-
tem owner, the department will establish a
schedule of activities and a timeline for the
system to have a certified chief operator who
has met all applicable certification require-
ments.

(G) No person, firm, corporation, munici-
pal corporation or other governmental subdi-
vision or agency may operate a wastewater
system unless the operator of the facility is
duly certified by the department as provided
in 10 CSR 20-9.030 or 10 CSR 20-9.020(F)
except during periods of emergency or disas-
ter.

AUTHORITY: section 644.026, RSMo 2016.*
Original rule filed July 15, 1976, effective
March 1, 1977. Rescinded and readopted:
Filed Nov. 1, 1983, effective July 1, 1984.
Rescinded and readopted: Filed July 15,

1991, effective March 1, 1992. Amended:
Filed June 13, 2018, effective Feb. 28, 2019.

*Original authority: 644.026, RSMo 1972, amended
1973, 1987, 1993, 1995, 2000, 2012, 2014.

10 CSR 20-9.030 Certification of Wastewa-
ter Operators

PURPOSE: This rule sets out the require-
ments that a person must meet to obtain a
wastewater operator certificate.

(1) Definitions. Definitions as set forth in the
Missouri Clean Water Law and 10 CSR 20-
2.010 apply to those terms when used in this
rule, unless the context clearly requires oth-
erwise or as noted in the subsections of this
rule.

(A) Certificate of Competency. A docu-
ment issued by the department stating that the
recipient named on the certificate has satis-
fied the requirements for the certification
level specified pursuant to this rule.

(2) Administration.

(A) The department shall serve as the cer-
tifying agency for wastewater treatment sys-
tem personnel.

(B) Any applicant whose certification is
denied, suspended, or revoked may appeal to
the Administrative Hearing Commission as
provided in section 621.250, RSMo.

(3) Certification of Competency.

(A) Certificates issued by the department,
and valid on March 1, 1992, are valid as cer-
tifications of competency in the equivalent
class and shall be governed by the provisions
of this rule. Initial renewal of the certificates
shall be as outlined in section (4) of this rule.

(B) Certifications at the appropriate level
shall be issued to individuals successfully
passing the certification examination and ful-
filling experience requirements of subsection
(3)(D) of this rule. The expiration date of the
certifications shall coincide with renewal
requirements as provided in subsection (4)(B)
of this rule. An examination score of seventy
percent (70%) correct shall be considered a
passing grade.

(C) All certification examinations pursuant
to this rule shall be administered through the
department. Examination shall be available at
a frequency of not less than four (4) times
annually. Examination application forms and
information, including examination dates and
locations, shall be available through the
department.

(D) A completed application form for
examination must be submitted to the depart-
ment no later than thirty (30) days before the
scheduled examination session. An application
fee of twenty dollars ($20) and a certification
fee of twenty-five dollars ($25) for a total of
forty-five dollars ($45) shall accompany each

6

CODE OF STATE REGULATIONS

JOHN R. ASHCROFT
Secretary of State

(1/29119)



Chapter 9—Treatment Plant Operations

10 CSR 20-9 csn

application.

(E) Exams shall contain, but not necessar-
ily be limited to, questions pertaining to the
Missouri wastewater regulations, general
wastewater systems knowledge, water quality,
applied mathematics, chemistry, laboratory
testing procedures as applied to wastewater
treatment, hydraulics, pumps and operation.

(F) Any examinee who fails to receive a
passing grade may not repeat that level exam-
ination for a period of not less than sixty (60)
days. The applicant must submit a new appli-
cation for each repeat examination.

(G) Any examinee who fails a certification
examination three (3) times and has not suc-
cessfully completed a department-approved
multi-day training course approved for
wastewater treatment within the previous
twelve (12) months must do so prior to any
further reexamination at that level.

(H) An individual applying to take the
examination will be allowed to reschedule